
 

 
WASTEWATER MASTER PLAN 
AND LONG TERM CONTROL 

PLAN UPDATE 

Prepared fo r  

C i ty  o f  Por t smouth ,  New Hampsh i r e  

June 1 ,  2010  

 



 



 

 

WASTEWATER MASTER PLAN AND LONG TERM CONTROL PLAN UPDATE 
 

VOLUME 1 
WASTEWATER MASTER PLAN 

Prepared fo r  

C i ty  o f  Por t smouth ,  New Hampsh i r e  

June 1 ,  2010  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

This is  a draf t  and is  not  in tended to be a f inal representat ion  
of  the work  done or recommendat ions made by Weston and Sampson/  

Brown and Caldwel l .    
I t  should not  be rel ied upon;  consult  the f inal  report .  

                                                                          
[...]
will likely be included in a future permit cycle. As this information has yet to be provided officially, and since 
discussion of possibly including a TP limit started so late in the master planning process, the following 
treatment technology evaluations did not take phosphorus removal into account. Additional review during 
preliminary design will be necessary to assure that all potential nutrient limits can be met by the selected 
technology.  

5.1.1.2 Biological Nutrient Removal (BNR) Process Overview 

The BNR process reduces the concentration of nutrients, specifically nitrogen and phosphorus, in WWTF 
effluent.  The BNR process is a multistage treatment system consisting of anoxic and aerobic treatment tanks 
for nitrogen reduction; anaerobic and aerobic treatment tanks are utilized for phosphorus removal.   

Effluent TN is reduced by transforming the chemical composition of nitrogen compounds in wastewater 
through biological nitrification and denitrification processes.  Nitrogen exists in typical domestic wastewater 
as ammonia (N-NH3) that enters the waste stream from human urine and other sources.  BNR processes are 
designed to transform ammonia-nitrogen into compounds that are easily removed and are not harmful to 
receiving waters or the environment.  To this extent, most BNR processes transform nitrogen compounds to 
elemental nitrogen (N2) that is released as a gas under normal conditions to the atmosphere, which is made up 
of mostly nitrogen gas (78% by volume).   

In order to form nitrogen gas, ammonia-nitrogen must be first oxidized to nitrate (nitrification) and then 
reduced (denitrification) biologically.  Various species of bacteria involved in the nitrification process 
(nitrifiers) use dissolved oxygen (DO) provided by supplying air or pure oxygen through wastewater held in 
aeration tanks to oxidize ammonia-nitrogen to nitrite (NO2-) and then nitrate (NO3-). Once nitrates are 
formed, the wastewater is then moved to an anoxic tank to allow other bacteria (denitrifiers) to transform 
nitrates to nitrogen gas, which is then released to the atmosphere.  Denitrifiers use the oxygen available in 
nitrate compounds to live since elemental oxygen (O2) is not available.  

BNR process technologies are designed in different ways to provide the optimal conditions for bacteria to 
grow and to promote the nitrification and denitrification reactions to occur.  The following sections 
summarize the BNR processes evaluated as part of the WMP and describe how each process technology is 
configured to promote nitrification and denitrification reactions.  

5.1.1.3 BNR Process Technologies 

The City and the WMP Team identified BNR treatment technologies that are currently used in the US to 
reduce total nitrogen to meet effluent discharge permit limits in WWTFs. The technologies selected for 
evaluation included both traditional suspended and fixed growth technologies as well as some emerging 
process technologies. Detailed descriptions and process flow diagrams of the BNR technologies evaluated 
were provided in TM 5 which is available in Volume 3 of this report. 

5.1.1.3.1 Suspended Growth Processes 

Suspended growth processes were originally developed to remove organic matter, expressed as carbonaceous 
biochemical oxygen demand (cBOD), from wastewater and expanded upon to remove nitrogen through 
BNR.  The process is referred to as “activated sludge” because it promotes the growth of a mass of 
microorganisms, mostly bacteria, to consume organic matter in wastewater.  The mass of microorganisms or 
activated sludge is recycled within the process and kept in suspension in wastewater to maintain growth and 
consumption of organic matter and nutrients by mixing.  The mixture of circulated or returned activated 



Section 5 Draft Wastewater Master Plan and LTCP Update 

 

   

5-3 

DRAFT for review purposes only. 
Draft_WMP_LTCP.docx 

 

sludge (RAS) with wastewater entering the process is referred to as “mixed liquor” and measured by the 
concentration of “mixed liquor suspended solids” (MLSS). 

Oxygen is transferred to the mixed liquor in aeration basins to maintain a DO concentration of at least 2 
mg/L.  Because nitrifying bacteria grow slower than most heterotrophic bacteria in activated sludge, sludge 
retention time (SRT) within the aeration portion and within the entire process must be long enough so 
nitrifiers can thrive and are not removed or washed out of the system with settled solids.  Bacteria growth rate 
is a function of temperature and must be considered during process design.  Therefore, the additional 
treatment levels required to remove TN impact treatment tank size and the associated capital and operational 
costs.  

Denitrification can be promoted by the addition of an anoxic zone before the aerobic zone (pre-anoxic) or 
after the aerobic zone (post-anoxic).  A mixed liquor recycle is required for pre-anoxic zones to achieve high 
nitrate removal.  For lower TN limits, an additional carbon source (typically methanol) may be required to 
promote growth of denitrifying bacteria in post-anoxic zones because of the low levels of organic matter 
remaining in wastewater leaving the aerobic zone.  

The following suspended growth technologies were evaluated: 

� Multiple Stage Activated Sludge 

• Modified Ludzak-Ettinger (MLE) 

• Bardenpho 

• University of Capetown (UCT) 

• Johannesburg (JHB) 

� Oxidation Ditches  

� Sequencing Batch Reactors (SBR) 

� Membrane Bioreactor (MBR) 

5.1.1.3.2 Fixed Growth/Hybrid Processes 

Similar to multiple-stage activated sludge BNR systems, fixed growth BNR systems were originally developed 
to remove organic matter in the form of cBOD and have been modified to remove nutrients over the years.  
Hybrid systems are one example of these modifications.  In contrast to suspended growth processes, the 
microbial mass in a fixed film and hybrid process is grown as a biofilm slime layer on support media through 
contact with wastewater.  Commonly used support media include stone, wood, and plastic.  Fixed growth 
processes are also referred to as “fixed film” or “attached growth” systems.   Conventional fixed film 
processes used for BNR include trickling filters and rotating biological contactors (RBCs). 

Like activated sludge BNR systems, conventional fixed film processes were modified for BNR by adding 
separate stages for nitrification and denitrification.  For fixed-film processes, nitrification only occurs with 
very low organic loading rates because nitrifying bacteria must compete with heterotrophic bacteria that have 
an abundant food source: cBOD.  In some cases, downstream nitrifying trickling filters are added to reach the 
level of nitrification required to meet nitrogen limits.  In response to footprint concerns and nutrient 
requirements, some hybrid processes were developed that allowed higher solids loading and enhanced 
nitrification within activated sludge systems by providing carrier media on which microorganisms could grow 
and form a biofilm.  Both fixed-growth and hybrid systems require a downstream clarifier for solids removal. 
Hybrid processes also need downstream denitrification processes, such as a denitrifying filter.   



Section 5 Draft Wastewater Master Plan and LTCP Update 

 

   

5-4 

DRAFT for review purposes only. 
Draft_WMP_LTCP.docx 

 

The following fixed growth/hybrid process technologies were evaluated: 

� Biologically Aerated Filters (BAF) 

� Trickling Filter/Solids Contact (TF/SC) 

� Rotating Biological Contactor (RBC) 

� Integrated Fixed Film Activated Sludge (IFFAS) and Moving Bed Bioreactor (MMBR) 

5.1.1.3.3 Emerging Technologies  

5.1.1.3.3.1 BioMag
TM

 

The BioMagTM system is an emerging biological treatment technology that incorporates magnetite ballast into 
biological floc to increase specific gravity and improve settling of the biological floc as compared to 
traditional suspended growth/activated sludge processes.  The magnetite ballast is recovered and reused using 
shearing and magnetic separation equipment.  This equipment includes an in-line shear mixer and magnetite 
recovery drum. The system is patented and produced by a single manufacturer, Cambridge Water 
Technologies (CWT).   

Initially, the system was designed to allow significantly higher solids loading and MLSS concentrations in a 
conventional activated sludge system within the same process footprint.  Some recent pilot testing has 
indicated potential enhancements to nitrogen removal, and this is being confirmed by the manufacturer 
through a variety of full scale operational tests throughout the country.   

It is the understanding of the WMP team that the BioMagTM system is most beneficial when integrated with 
an SBR system because of potential settling issues with magnetite in return flow lines for activated sludge 
systems.   

5.1.1.3.3.2 MicroMedia Filtration and CleanScreen System 

The MicroMedia Filtration (MMF) System is a new system that combines physical separation and biological 
processes into a packaged system. The system includes influent screening to remove large particulate solids 
from raw wastewater, followed by a sand filtration vessel and a biological treatment vessel. 

The system has been used on a limited basis for treatment of small flows from 0.1 to 2.4 mgd for pilot scale 
demonstration and for full scale installation.  A pilot-scale demonstration facility has been operating in 
Deerfield, NH since September, 2008 treating approximately 0.06 mgd.  The largest installation of the MMF 
system is scheduled to be fully operational at the City of Adelanto, CA WWTP (2.4 mgd).  

Limited information and performance data for the MMF system has been provided by local representatives 
Green Power Management in Newmarket, NH.  The system’s performance for nitrogen removal was unclear 
at the time of this WMP/LTCP Update. 

5.1.1.4 BNR Process Technology Screening Criteria  

The City and WMP project team developed evaluation criteria to perform a preliminary screening of BNR 
process technologies in order to focus the more detailed WWTF layouts and cost analysis efforts on realistic 
treatment alternatives for the City. 

Preliminary screening of treatment technologies was based on criteria developed for the selected WWTF sites 
(Peirce Island, Pease, and at PSNH/Sprague) and permit requirements of 30 mg/L, 30 mg/L, and 8 mg/L 



Section 5 Draft Wastewater Master Plan and LTCP Update 

 

   

5-5 

DRAFT for review purposes only. 
Draft_WMP_LTCP.docx 

 

for BOD, TSS, and TN, respectively. Technologies not meeting any of the preliminary criteria were not 
evaluated further. Additional criteria were also developed to evaluate: 

� The ability of the technology to meet TN limits as low as 3 mg/L. 

� The ability to provide for advanced biosolids handling. 

� Operability, resiliency and energy use. 

� Ease of upgrading to more stringent limits and/or higher flows and loads. 

The detailed criteria and ranking results were presented TM 5 Appendix B which is provided in Volume 3.   

5.1.1.5 BNR Process Technology Screening Results  

The highest ranking secondary treatment technologies were as follows with final rank shown in parentheses:  

• IFFAS (1) 

• SBR (1) 

• MLE (2) 
 
A brief description of the selected technologies is provided below: 

5.1.1.5.1.1 Integrated Fixed Film Activated Sludge (IFFAS) 

An IFFAS system forms a hybrid process that increases the loading rate and enhances nitrification in 
activated sludge systems, especially in colder climates, by using fixed-growth on carrier media.  These systems 
are used primarily to lower the footprint needed for nitrification and denitrification at land-constrained sites.  
The carrier media is suspended and mixed in the aeration basins of an activated sludge process and provide 
high surface area growth sites for microorganisms and be maintained as a biofilm.   

Because IFFAS is primarily a modification to an existing activated sludge process, the process flow for the 
hybrid system formed will resemble the process it is used with for BNR such as MLE, Bardenpho, etc. 
Adjustments include additional mixing energy to keep media in suspension and internal mixed liquor and 
recycle stream pumping modifications for IFFAS processes.  IFFAS systems require downstream solids 
removal from effluent wastewater using clarifiers or other physical separation processes.  Dissolved air 
flotation (DAF) is often used after an IFFAS process because experience shows that a highly loaded IFFAS 
bioreactor may result in poorly settleable but easily floatable sludge, and also because it is a small footprint 
separation technique. 

5.1.1.5.1.2 Sequencing Batch Reactor (SBR) 

An SBR is a multi-stage activated sludge process in which all stages take place in a single reactor or tank in a 
batch process. These stages include cBOD reduction, nitrification, denitrification and clarification and are 
represented by different “modes” during operation of the SBR.   

The SBR process typically requires a significantly smaller footprint than other multi-stage activated sludge 
processes because it uses a single reactor tank and does not need separate clarifiers.  SBRs are currently used 
at over 100 New England WWTFs and over 1,000 WWTFs worldwide. The City of Portsmouth currently 
owns and operates an SBR at its Pease Facility. 



Section 5 Draft Wastewater Master Plan and LTCP Update 

 

   

5-6 

DRAFT for review purposes only. 
Draft_WMP_LTCP.docx 

 

5.1.1.5.1.3 Multiple Stage Activated Sludge 

A multiple stage activated sludge system uses a conventional activated sludge system with additional aerobic 
and anoxic zones to enhance nitrogen removal and sludge settling characteristics.  The configurations and 
complexity of additional zones varies by the type of multiple stage process, and can include multiple pre- and 
post-anoxic and aerobic zones.  Pre-anoxic zones are added for denitrification of nitrates in RAS and to 
inactivate or restrict the growth of filamentous microorganisms that form in the aeration zone and impede 
settling performance of solids in downstream clarifiers.  Post-aerobic zones are added to agitate denitrified 
mixed liquor to release entrained nitrogen gas that will also impede settling performance of solids. 

5.1.1.5.2 Further Evaluation of Selected Technologies 

These process technologies were evaluated further through preliminary modeling and process sizing. The 
assumptions and methodology used for preliminary modeling were described in TM5, Appendix C which has 
been provided in Volume 3. For the purposes of this report, BioMagTM modeling considered the SBR process 
similar to the Bardenpho process.  

Although BioMagTM did not rank as high as the MLE, IFAS, or SBR processes, it presented a potential 
method for significantly reducing process tank size and capital costs and improving effluent quality when 
used in conjunction with an SBR system. Because of the reduction in required tankage, an integrated SBR- 
BioMagTM process has the potential to make some WMP flow scenarios feasible, that may not have been 
previously, due to required footprint and available land space. According to the vendor, integration of the 
BioMagTM system to a conventional SBR process could provide a 75 to 100 percent increase in process 
capacity.   

While a SBR- BioMagTM system shows promise, the WMP team recognizes that the BioMagTM system is an 
emerging technology and has not yet been applied full scale to an SBR facility for BNR at flows similar to 
future wastewater flows that the City is facing. Therefore, the BioMagTM system may be evaluated further and 
considered for pilot testing at the existing Pease WWTF in the future. 

5.1.2 Initial WWTF Alternative Evaluation 

5.1.2.1 Initial Wastewater Treatment Scenarios 

The initial WMP alternative evaluations were centered on three basic scenarios for WWTF upgrade. The 
scenarios were developed to focus on the primary goal of meeting secondary treatment and nutrient removal 